Choose Category

     Quick Search   Minimize
  

Product List
1996-1997 Drive Train
Quantity 
 

 

 

KeyQtyPart #Description
14100-004Carriage bolt 3/8" x 1", Grade 5
(Not Available)
14100-004Carriage bolt 3/8" x 1", Grade 5
(Not Available)
24108-007Flat washer 3/8"
(Not Available)
24108-007Flat washer 3/8"
(Not Available)
34108-018Lock washer 3/8"
(Not Available)
34108-018Lock washer 3/8"
(Not Available)
44102-005Nut 3/8"
(Not Available)
44102-005Nut 3/8"
(Not Available)
56100-116Bolt 1/2" x 1 1/2", Grade 5
(Not Available)
56100-116Bolt 1/2" x 1 1/2", Grade 5
(Not Available)
62120-081 Flange 1 3/8" ID, includes bearing
62120-081 Flange 1 3/8" ID, includes bearing
62120-093 Bearing 1 3/8"ID
62120-093 Bearing 1 3/8"ID
72318-824 Mounting plate
72318-824 Mounting plate
86108-020Lock washer 1/2"
(Not Available)
86108-020Lock washer 1/2"
(Not Available)
96102-007Nut 1/2"
(Not Available)
96102-007Nut 1/2"
(Not Available)
101318-438 Key 5/16 x 2?
112106-005Set screw 3/8" x 3/8"
(Not Available)
112106-005Set screw 3/8" x 3/8"
(Not Available)
121152-153 U-joint 1 3/8" round on front end and 1 3/8"-6 spline on back end
136102-027Lock nut 3/8"
(Not Available)
136102-027Lock nut 3/8"
(Not Available)
146152-535 Step washer 3/8"
146152-535 Step washer 3/8"
156152-534 Spring 10,000# Rating
156152-534 Spring 10,000# Rating
161152-293 Friction plate 6 hole
172152-196 Friction disc 51/4"OD x 3 1/2"ID x 1/8"
172152-196 Friction disc 51/4"OD x 3 1/2"ID x 1/8"
181152-296 Clutch hub Over running clutch inner hub
193110-001Grease fitting 1/4?-28, Straight
(Not Available)
193110-001Grease fitting 1/4?-28, Straight
(Not Available)
201152-294 Clutch flange Over running clutch outer housing
201152-367 Clutch repair kit Includes- 1 154-465 seal,2 ball bearings, 2 clutch keys and springs
216100-254Bolt 3/8" x 4", Grade 5
(Not Available)
216100-254Bolt 3/8" x 4", Grade 5
(Not Available)
221108-020Lock washer 1/2"
(Not Available)
231100-122Bolt 1/2" x 3", Grade 5
(Not Available)
241152-273 Drive shaft Outer, includes grease fitting
251320-301 Shaft 1 3/8" x 148" Long
261152-192 Cover Inner (small)
271152-162 Repair kit For 1 3/8"- 21 spline coupler
281152-187 Yoke 1 3/4"-20 Spline
281152-189 Yoke 1 3/8"-21 Spline
292152-193 Cross & bearing
292152-193 Cross & bearing
301152-194 Cover Outer (large)
318100-115Bolt 1/2" x1 1/4", Grade 5
(Not Available)
318100-115Bolt 1/2" x1 1/4", Grade 5
(Not Available)
328108-020 Lock washer 1/2"
328108-020 Lock washer 1/2"
337180-240 Bolt 3/8" x 225" SHCS
337180-240 Bolt 3/8" x 2.25" SHCS
341180-235 Machined casting Upper
351180-234 Machined casting Lower
363180-236 Bearing cup
363180-236 Bearing cup
373180-237 Bearing
373180-237 Bearing
381180-232 Shaft/gear assy.
391180-238 Seal 1 3/8"
401180-248 Shim
411180-233 Shaft/gear assy.
421180-246 Bearing
431180-245 Race
441180-247 Seal 1 1/2"
452180-239 End cap
452180-239 End cap
461180-241 Plug PLN 1/2" NPT
471180-243 Bushing 1/2"NPT to 1/8" NPT
481180-244 Plug Pressure Relief, 5 PSI
492108-001 Flat washer 1/2" SAE
492108-001 Flat washer 1/2" SAE
501120-080 Pillow block with bearing Pillow block and bearing
501120-093 Bearing 1 3/8" ID
511180-227 Gear box complete assembly
521152-533Clutch half 10,000#, obsolete must sub to 152-580
(Not Available)
521152-580 Clutch assembly, TorQmaster update Back section, includes slip clutch and over running clutch. (not shown)
531152-190 Driveline 1 3/4" Yoke 20 spline
531152-191 Driveline 1 3/8" Yoke 21 spline
541152-465 Seal
551320-043 Cover Drive line cover 64"
561320-044 Cover Drive line cover 38"
571320-045 Cover Drive line cover 30"
581320-583 Guard For gear box